
Comhairle Contae Choreai
Cork County Council

Environmental Protection Agency,
Office of Climate change and resource Unit,
Licensing Unit,
P.O. Box 3000,
Johnstown Castle Estate,
Co. Wexford.

19th June 2009

Annabella,
Mallow,

Co. Cork.
T<1, (022) 21123. Fax, (022)21983

Email: northcork@corkcoco.ie

Web: www.corkcoco.ie

Annabella,
Mala,

Co.C o~\.
Fon, (022) 21123 Fai"" o21}jl~fili!jJental Prate ti

R-phost: north rk@corkcoco.ie Agency C On
Sninmh G,wa; . www.co'k'WP~~;t .

e LICensing
Received 22JUN2009

Initials

Re: Waste Water Discharge Licence Application for the
Agglomeration of Churchtown

Dear Sir / Madam,

Please find enclosed Cork County Council's Waste Water Discharge Licence
[...]
2007 require all applicants to advertise the application in a newspaper and by way
of a site notice. See Guidance Note.

Attachment B.8 should contain a copy of the site notice and an appropriately
scaled drawing (:SA3) showing its location. The original application must
include the original page of the newspaper in which the advertisement
was placed. The relevant page of the newspaper containing the advertisement
should be included with the original and two copies of the application.

IAttachment included Yes No

B.9 (i) Population Equivalent of Agglomeration

TABLE B.9.1 POPULATION EQUIVALENT OF AGGLOMERATION

The population equivalent (p.e.) of the agglomeration to be, or being, served by
the waste water works should be provided and the period in which the population
equivalent data was compiled should be indicated.

PODulation Eauivalent 990
Data ComDiled (Year) I 2009
Method Hvdraulic Flow

B.9 (ii) Pending Development

Where planning permission has been granted for development(s), but
development has not been commenced or completed to date, within the boundary
of the agglomeration and this development is being, or is to be, served by the
waste water works provide the following information;

• information on the calculated population equivalent (p.e.) to be contributed
to the waste water works as a result of those planning permissions
granted,

• the percentage of the projected p.e. to be contributed by the non-domestic
activities, and

• the ability of the waste water works to accommodate this extra hydraulic
and organic loading without posing an environmental risk to the receiving
water habitat.

The current population equivalent being treated at Churctown WWTP is 600 based
on hydraulic flow assessments.

All developments with granted planning permission and all developments under
construction have been included in the agglomeration. The additional p. e due to

Page 17 of 51

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:14:46:42



Churchtown & Environs WWDL Application

the granted planning permissions is estimated to be in the order of 390 p.e. There
are currently one recently planning permission in relation to non domestic
activities.

With the completion of the recently commissioned 1000 p.e WWTP the plant shall
be capable of accommodating additional hydraulic and organic loading without
posing an environmental risk to the receiving percolation area.

B.9 (iii) FEES

State the relevant Class of waste water discharge as per Column 1 of the
Second Schedule, and the appropriate fee as per Columns 2 or 3 of the Third
Schedule of the Waste Water Discharges (Authorisation) Regulations 2007, S.1.
No. 684 of 2007.

Class of waste water dischar

IAppropriate Fee Included Yes No

B.I0 Capital Investment Programme
State whether a programme of works has been prioritised for the development
of infrastructure to appropriately collect, convey, treat and discharge waste
water from the relevant agglomeration. If a programme of works has been
prioritised provide details on funding, (local or national), allocated to the capital
project. Provide details on the extent and type of work to be undertaken and
the likely timeframes for this work to be completed.

Recently the WWTP and Pumping Station was upgraded at a cost of CO.S M.
These projects were upgraded under the Water Services Investment
Programme 2002 -2006.

No further works are listed to be carried out under the current Water Services
Investment Programme 2007 -2009

NoYes

Attachment B.I0 should contain the most recent development programme,
including a copy of any approved funding for the project and a timeframe for
the completion of the necessary works to take place.

IAttachment included

B.l1 Significant Correspondence

Provide a summary of any correspondence resulting from a Section 63 notice
issued by the Agency in relation to the waste water works under the
EnVironmental Protection Agency Acts, 1992 and 2003, as amended by Section
13 of Protection of the Environment Act, 2003.

Page 18 of Sl

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:14:46:42



Churchtown & Environs WWDL AppliCi3tion

Attachment B.ll should contain a summary of any relevant correspondence
issued in relation to a Section 63 notice.

IAttachment included

B.12 Foreshore Act Licences.

Yes No

Provide a copy of the most recent Foreshore Act licence issued in relation to
discharges from the waste water works issued under the Foreshore Act 1933.

Attachment B.12 should contain the most recent licence issued under the
Forsehore Act 1933, including a copy of all conditions attached to the licence
and any monitoring returns for the previous 12-month period, if applicable.

IAttachment included Yes No

"

Page 19 of 51

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:14:46:42



SECTION C:

Churcl1town & Environs WWOL Application

INFRASTRUCTURE & OPERATION
Advice on completing this section is provided in the accompanying Guidance
Note.

C.l Operational Information Requirements

Provide a description of the plant, process and design capacity for the areas of the
waste water works where discharges occur, to inciude a copy of such plans,
drawings or maps, (site plans and location maps, process flow diagrams), and such
other particulars, reports and supporting documentation as are necessary to
describe all aspects of the area of the waste water works discharging to the
aquatic environment. Maps and drawings must be no larger than A3 size.

C.1.1 Storm Water Overflows

For each storm water overflow within the waste water works the following
information shall be submitted:

• An assessment to determine compliance with the criteria for storm
water overflows, as set out in the DoEHLG 'Procedures and Criteria
in Relation to Storm Water Overflows', 1995 and any other gUidance
as may be specified by the Agency, and

• Identify whether any of t!le storm water overflows are to be
decommissioned, and identify a date by which these overflows will
cease, if applicable.

C.1.2 Pumping Stations

For each pump station operating within the waste water works, proVide
details of the following:

• Number of duty and standby pumps at each pump station;
• The measures taken in the event of power failure;
• Details of storage capacity at each pump station;
• Frequency and duration of activation of emergency overflow to

receiving waters. Clarify the location where such discharges enter
the receiving waters.

Page 20 of 51

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:14:46:42



Churchtown & Environs WWDL Application

General Description of the Wastewater Treatment Plant

Introduction

E.P.S. intend to intend to provide a Waste Water Treatment Plant designed in

accordance with BATNEEC and the Urban Waste Water Directive 1994.

The final effluent shall comply with the following discharge limit standards:

Par-ameter Concentration (mgtl)

BODs (mg/I) 5

Suspended Solids (mg/I) 5

COD(mg/l) 70

TABLE 1 - EFFLUENT LIMITS DISCHARGE

Plant Description

The new Wastewater Treatment Works shall have an ultimate design flow of

1336.8m3/day (6 DWF) for a Population Equivalent of 936.

The E.P.S. proposal is based on a Conventional Extended Activated Sludge

Treatment Plant.

The following provisions are incorporated in the design:

Provision for 3 No. Inlet Pumps (Duty/Assist/Standby)

Automatic Inlet 6 mm Fine Screen (55.7 m3/hr) including screenings

disposal facility and a manual screen by-pass

The Biological Treatment includes 1 No. Aeration tank and 1No.

Settlement Tank

Provision of 21 days on site sludge storage based 3% DS

Tertiary treatment in the form of a sand filter and constructed wetlands

Page 21 of 51

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:14:46:42



Churchtown & Environs WWDL Application

Inlet Works

The inlet works shall be designed to cater for 936 PE and shall consist of:

An Automatic Inlet screen that will remove solids in excess of 6 mm.

A manually raked emergency bypass 6 mm bar screen.

3 No. Inlet Pumps (Duty/Assist/Standby)

The Automatic Inlet Screen will be able to cater for 55.7 m3/hr (6 DWF). All

screenings are washed, separated and deposited in skips for removal off site.

An ultrasonic sensor provides level measurement. The transmitter for the flow

meter is mounted in the main control panel in the Control bUilding, complete

with local flow indicator.

Flows up to 27.85 m3/hr (3 DWF) will receive full treatment. Flows in excess of

3 DWF will overflow from the Inlet Pump Sump to the Storm Holding Tank

where it will be stored until storm conditions have subsided and will then be

returned to the biological stream for treatment.

Biological Treatment

E.P.S. propose the Conventional Extended Activated Sludge Process.

The aeration walls shall be contoured so as to give efficient movement of the

tank contents and prevent solids accumulation and settlement. Fine Bubble

Diffusers on both sides of the chamber inlet, to give a controlled mixing pattern

within the tank which maintains the solids in suspension and prevents dead

spots, shall introduce air.

The final settlement tank (Secondary Clarifier) shall be connected by inlet ports

to the aeration tank. The clarifier walls have a slope of 7'/2 0 approximateiy to

Page 22 of 51

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:14:46:42



Churchtown & Environs WWDL Application

prevent solids accumulation and ensure that settled solids move by gravity to

the bottom of the clarifier.

The settled solids in the bottom of the clarifier hopper return to the Aeration

compartment, by RAS pump. The clarifier is also equipped with a scum box to

remove scum into sludge chamber by gravity from where it is pumped to the

picket fence thickener.

The proposed Settling Tank shall be designed for a hydraulic loading of

27.85m 3/hr, i.e. 0.76 m 3/m 2/hr upward flow veiocity, at a hydraulic loading of 3

DWF and a side wall of 3 m. Tanks are equipped with an inlet scum and sludge

draw- off pipework, "V" notch weir plate and baffle-plate and scum collector.

The sludge return-pump shall then pump the sludge at a rate of 1 DWF and

thus returns settled sludge to the start of the process (i.e. Aeration tank).

The proposed surplus sludge system consists of 2 No. surplus sludge pumps

(duty/standby). Surplus sludge shall be pumped to the Sludge Holding Tank.

The surplus sludge pumps shall be controlled via AC adjustable frequency drives

using set points derived from the metered flows. The transmitter shall be

located on the main control panel in the control building.

The plant incorporates a Sludge Holding Tank for the storage and mixing of

surplus sludge @ 0.75% D.S from Settlement Tank.

The supernatant from the Sludge Holding Tank overflows by gravity to the

adjacent waste return sump and shall be pumped to the inlet works for recycle

through the process.

Page 23 of 51

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:14:46:42



Churchtown & Environs WWDL Application

Tertiary Treatment

Sand Filter

In order to achieve the 10mg/1 BOD and 10 mg/I 55, a tertiary sand filter in

combination is required. The system proposed includes for automatic

backwashing. The backwash is returned to the inlet works for recycling

Grass Plots

To achieve the final discharge requirements of Smg/I BOD and Smg/I 55,

constructed wetlands are used. Grass plots are man-made plots, which are

specially designed for the treatment of wastewater. A carefully chosen selection

of plants and a specially designed substrate provide the right biological

environment for cleansing and ~eoxygenating the water. These plots are

modelled on natural systems, but are designed to achieve optimum treatment

efficiencies.

Page 24 of 51

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:14:46:42



Design Calculations

Inlet Works

Inlet Pump Sump

No. Inlet Pumps Required

Flow Rate (1 pump operating)

Flow Rate (2 pumps operating)

Inlet Screen

Maximum Flow:

No. Required:

Screen Type:

Aperture Size:

By-Pass Screen Size:

Storm Tank

Volume Required

No. Storm Pumps

Flow Rate

Churchtown & Environs WWDL Application

3 No. (Duty/Assist/Standby)

28.8 m3/hr

36 m3/hr

55.7 m3/hr

1 No. (duty)

Automatic

6mm

6mm

2 No. (Duty/Standby)

27.85 m3/hr

Page 25 of 51

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:14:46:42



Biological Treatment

Aeration Tank

BOD Load

[MLSS]

F/M ratio

No'. Required

Aeration Volume

Aeration Requirement

Dimensions

Blowers

No. required

Flow Rate

Pressure

Settlement Tank

No. Of Units

Flow

Flow 3 DWF

Up flow

Volume

Surface Area

Retention Time

Dimensions

RAS/WAS Pumps

RAS Pumps

Flow Rate

Estimated WAS produced

Churchtown & Environs WWDL Application

56 kg BOD/d

3,500 mg/L

0.05 - 0.1 kg BOD/kg MLSS

1

187 m3 (19.6 h RT @ DWF)

141 kg O,/d

07.30 m X 4.5 m side wall

2 (Duty/Standby)

110 Nm 3/h

500 mBar

1 No.

9.28 m3/h

27.85 m3/h

0.76 m/h

84.24 m 3

36.95 m 2

3 h @ 3 DWF

o 6.85 m x 3.0 m side wall

2 No. (Duty/Standby)

9.28 m3/h (DWF)

56 kg DS/d

Page 26 of 51

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:14:46:42



@ 0.75%

WAS Pumps

Flow Rate

Note: p is assumed at 1,000kg/m3

Sludge Holding Tank

Indigenous Sludge

Church/own & Environs WWDL Application

7.5 m3/d

2 No. (Duty/Standby)

7.5 m3/hr

BOD load 56 kg BOD/d

Kg D.S./kg BOD 1.3

Sludge yield 43 kg

@ 3% DS 1.29 m3/d

Volume of Sludge Storage Tank 36 m3

No. Sludge Storage Tank Required 1

Dimensions (each) 04.27 m x 4.26m side wall

Dry Solids 3%

Retention time 27 days

Note: p is assumed at 1,000kg/m3

Tertiary Treatment

Sand Filter

Maximum Flow Rate 30m3/hr

BOD entering Sand Filter 25 mg/I

SS entering Sand Filter 35mg/1

BOD leaVing Sand Filter 10 mg/I

SS leaVing Sand Filter 10 mg/I

Page 27 of 51

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:14:46:42



Churchtown & Environs WWDL Application

Grass Plots

P.E. of scheme 936

Dry Weather Flow 238I/P.E./day

Dry Weather Flow 222.8 m3/day

3 DWF 668.4 m3/day

27.85 m3/hr

Max BOD of Secondary Effluent 10 mg/I

Max TSS of Secondary Effluent 10 mg/I

BOD Final Effluent Required 5 mg/I

SS Final Effluent Required 5 mg/I

Max Organic loading 2.3 mg/I

Total Bed Area 900 m'

No. of beds 2

Area per bed 450 m'

Width of Constructed Wetland 15 m

length of Constructed Wetland 30 m

Process Design Guarantee

The system described shall produce a final effluent within the consent levels

outlined in the specification.

Reaulations Design
300 PE

Design based on
Offered based

No. on
Flow S.l. 419:1994 210 LlPerson.d 238 UPerson.d
BOD load S.l. 419:1994 60a/Person.d 60a/Person.d